


 
 

 

 

 

 

 

 

THIS PAGE LEFT INTENTIONALLY BLANK 

 

 

 



City of Greenfield: Sewer Collection System Master Plan 
July 2016  

i 
 

Table	of	Contents	
List of Tables and Figures ............................................................................................................................. iii 

List of Acronyms ........................................................................................................................................... iv 

List of References .......................................................................................................................................... v 

1:  Introduction ....................................................................................................................................... 1‐1 
[...]
10/20/2015 22.44 0.22 0.40 0.03 1.18 1.49 0.52 4.59 2.37 219,748
10/21/2015 17.95 0.22 0.39 0.03 1.14 1.48 0.42 4.67 2.30 219,276
10/22/2015 26.93 0.22 0.39 0.04 1.19 1.47 0.52 4.66 2.36 220,488
10/23/2015 26.93 0.22 0.38 0.04 1.29 5.72 0.68 4.55 2.31 217,728
10/24/2015 22.44 0.22 0.34 0.03 1.17 1.37 0.47 4.69 2.42 223,181
10/25/2015 26.93 0.21 0.39 0.04 1.16 1.52 0.52 4.54 2.47 210,726

Week: 17.95 0.22 0.41 0.03 1.19 5.72 0.42 4.62 2.30 1,532,781
10/26/2015 17.95 0.24 0.45 0.03 2.43 7.04 0.46 3.95 1.89 241,898
10/27/2015 26.93 0.21 0.41 0.04 2.25 7.17 0.58 3.78 1.89 211,534
10/28/2015 116.70 0.21 0.27 0.17 5.73 6.08 5.45 1.70 1.55 210,433

Week: 17.95 0.22 0.45 0.03 3.47 7.17 0.46 3.14 1.55 663,865

Totals: 17.95 0.22 0.45 0.03 1.41 7.17 0.42 4.55 1.55 7,772,235154.34 309.69 7.12

146.13 184.02 1.97
153.67 309.69 6.99

167.98 309.69 6.99
146.90 287.25 6.06

146.34 269.30 7.12
152.06 287.25 7.12

151.20 260.32 5.92
154.99 233.39 6.00

152.28 269.30 6.48
153.12 273.79 6.41

153.91 287.25 6.57
152.60 278.28 6.45

161.67 255.83 6.20
151.81 273.79 6.56

148.49 219.93 5.77
156.39 237.88 6.03

146.01 269.30 6.54
155.50 264.81 6.30

150.59 273.79 6.56
144.00 260.32 6.43

Page 2 of 2



Velocity (fps) Level (in) Flow (gpm)

Average 1.210 4.721 159.083 RainFall Inches

Maximum 1.520 6.710 300.717

Minimum 0.490 2.450 22.442 11/2/2015 1:31:23 PM



Velocity (fps) Level (in) Flow (gpm)

Average 1.149 4.685 152.242 RainFall Inches

Maximum 1.500 6.880 296.229

Minimum 0.420 2.270 17.953 11/2/2015 1:31:23 PM



Velocity (fps) Level (in) Flow (gpm)

Average 1.172 4.731 154.560 RainFall Inches

Maximum 3.940 6.770 309.694

Minimum 0.450 2.190 22.442 11/2/2015 1:31:23 PM



Velocity (fps) Level (in) Flow (gpm)

Average 1.206 4.679 151.781 RainFall Inches

Maximum 5.250 6.560 273.787

Minimum 0.420 2.300 17.953 11/2/2015 1:31:23 PM



Velocity (fps) Level (in) Flow (gpm)

Average 1.193 4.660 154.553 RainFall Inches

Maximum 5.720 6.570 287.252

Minimum 0.420 2.300 17.953 11/2/2015 1:31:23 PM



Velocity (fps) Level (in) Flow (gpm)

Average 2.249 3.965 156.001 RainFall Inches

Maximum 7.170 7.120 309.694

Minimum 0.460 1.550 17.953 11/2/2015 1:31:23 PM



11/2/2015 1:31:23 PM

9/24/2015 thru 10/28/2015



City of Greenfield: Sewer Collection System Master Plan 
July 2016  

10‐1 
 

10: Appendix	B	‐	Expansion	Report	for	City	of	
Greenfield	WWTP	



Wastewater Evaluation Report_Greenfield Rev2   

 

 
 
 

CITY OF GREENFIELD  

WASTEWATER TREATMENT PLANT 
EVALUATION 

 
 
 
 
 
 

May 10, 2013 
 

 
 
 
 
 
 
 
 
 
 
 

Prepared by: 
 
 
 
 
 
 
 
 



Wastewater Evaluation Report_Greenfield Rev2   

TABLE OF CONTENTS 

 
INTRODUCTION AND SCOPE OF SERVICES ........................................................................... 1 

DEFINITIONS ............................................................................................................................... 1 

CITY OF GREENFIELD DEMOGRAPHICS OVERVIEW ............................................................. 2 

WWTP GENERAL PROCESS DESCRIPTION ............................................................................ 2 

GREENFIELD WWTP DESIGN CRITERIA .................................................................................. 3 

WASTE DISCHARGE REQUIREMENTS AND SUPPORTING DOCUMENTS ........................... 7 

WASTEWATER CHARACTERISTICS ....................................................................................... 14 

PLANT POWER CONSUMPTION .............................................................................................. 17 

SLUDGE DIGESTION ................................................................................................................ 19 

BIOSOLIDS REMOVAL .............................................................................................................. 19 

EVALUATION OF OXIDATION PONDS ..................................................................................... 21 

WASTEWATER TREATMENT PLANT STAFFING NEEDS....................................................... 24 

RECOMMENDATIONS ............................................................................................................... 25 

EFFLUENT SPRAY DISPOSAL FIELD ...................................................................................... 28 

SUMMARY .................................................................................................................................. 29 

REFERENCES ........................................................................................................................... 31 

 

LIST OF FIGURES  

Figure 1. Process Flow Diagram ................................................................................................... 1 
Figure 2. Aerial View of City of Greenfield WWTP ........................................................................ 7 
Figure 3. Oxidation and Percolation Pold Layout .......................................................................... 7 
Figure 4.  Effluent Spray Disposal Fields ...................................................................................... 8 
Figure 5.  Calendar Year 2012 Influent Wastewater Flows (from City of Greenfield Annual 

Report to the Regional Board) .................................................................................... 15 
Figure 6.  FY 2010/11 and 2011/12 Main Plant Power Consumption ......................................... 17 
Figure 7.  FY 2010/11 and 2011/12 Effluent Pump Station Power Consumption ....................... 18 
Figure 8.  Existing Sludge Drying Area ....................................................................................... 21 
 
LIST OF TABLES 

Table 1.  Greenfield WWTP Design Criteria ................................................................................. 3 
Table 2. Summary of Influent Flow Data ..................................................................................... 16 
Table 3.  Influent BOD5 (mg/L) for Calendar Years 2010 through 2012 ..................................... 16 
Table 4.  Influent TSS (mg/L) for Calendar Years 2010 through 2012 ....................................... 17 
Table 5.  Summary of Near-term Improvements at City of Greenfield WWTP ............................ 29 
 
 



April 12, 2013 
Page 1 of 34 

 

Wastewater Evaluation Report_Greenfield Rev2   

  
MEMORANDUM 

Date:  May 10, 2013 

To:  Dale Lipp, City of Greenfield Public Works Director 

From:  Steven G. Tanaka, PE, Wallace Group 
  John Jenks, PE, Kennedy/Jenks Consultants 

Subject:  City of Greenfield Wastewater Treatment Plant Evaluation 
 
 
INTRODUCTION AND SCOPE OF SERVICES 
 
Wallace Group, in conjunction with Kennedy/Jenks Consultants, was retained by the 
City of Greenfield to provide a review of the City of Greenfield’s wastewater 
treatment plant (WWTP), to provide City Staff with a technical memorandum 
describing the status and capabilities of the existing WWTP. The evaluation includes 
the following tasks: 
 

1. Review of existing waste discharge requirements (WDRs), Order No. R3-
2002-0062 (see Appendix A – Waste Discharge Requirements).   

2. Collect and review pertinent wastewater data including influent BOD5/TSS, 
effluent BOD5/TSS, plant operational data including dissolved oxygen levels 
in ponds, and other available data to assess the biological treatment 
capability and efficiency of the plant.  This will be a general overview of plant 
performance, not a detailed extensive review of overall plant performance. 

3. Conduct a kickoff meeting/site visit and interview plant operations staff, 
review records, discuss issues and concerns, review plant operations staff 
recommendations for process/operational changes, and visually observe 
plant operations during a site visit. 

4. Review effluent disposal operations and assess the adequacy of current 
effluent disposal facilities.   

5. Provide a cursory review of the current staffing requirements and needs, and 
make recommendations for any changes or increased levels and/or quantity 
of staff.  

6. Prepare a technical memorandum (TM) summarizing the findings of this 
study.   We will attend one meeting (Wallace Group in person; 
Kennedy/Jenks via teleconference) to discuss draft TM comments prior to 
finalizing the TM. 

 
 
DEFINITIONS 
 

 BOD5 – biochemical oxygen demand, a measure of the organic waste 
strength of a wastewater. 

 
 TSS – total suspended solids, a measure of the solids suspended in 

wastewater 
 



May 14, 2013 
Page 2 of 34 

 

Wastewater Evaluation Report_Greenfield Rev2 

 TDS – total dissolved solids – minerals and salts that exist in solution state in 
a water or wastewater 

 
 
CITY OF GREENFIELD DEMOGRAPHICS OVERVIEW 
 
The City of Greenfield had a 2010 population reported at 16,330 (2010 UWMP).  
With growth noted to be at approximately 0.3% per year, current (Year 2013) 
population is estimated to around 16,500.  The 2010 UWMP estimates that “build 
out” could be reached by around Year 2050, resulting in a projected population of 
36,000.  Refer to this 2010 UWMP for further details on City of Greenfield 
demographic factors.   
 
A breakdown of current sewer connections, as provided by the City, is summarized 
as follows: 

 Single Family Residential (SFR) – 2,815 
 Multi-Family Residential (MFR) – 88 
 Commercial – 98 
 Industrial – 7 
 Public Facility – 7 
 TOTAL SEWER CONNECTIONS - 3015 

 
In 2010, with the reported population of 16,330 and total annual water sales of 1,837 
AFY (excluding metered landscaping), total water usage was calculated to be 101 
gallons per capita per day (gpcd) on an annual average basis.  For many central 
California communities, with low flow fixtures and increased water conservation, 
wastewater flows can be estimated at 75 gpcd or less.  This would mean that the 
City of Greenfield’s indoor water usage is approximately 75% of total potable water 
usage (indoor and outdoor usage), which seems appropriate.   
 
Based on an estimated 75 gpcd wastewater flow, and an estimated current-day 
population of 16,500, it is believed that the City of Greenfield WWTP could be 
receiving up to 1.2 mgd total wastewater flows.  However, with larger percentages of 
low flow fixtures and toilets, and larger per household densities, per capita flows of 
60 gpcd and less are not uncommon.   
 
 
WWTP GENERAL PROCESS DESCRIPTION 
 
The treatment process is generally described as follows: 
 
Raw wastewater enters the influent headworks by gravity via a 24” diameter circular 
gravity sewer pipe from Walnut Avenue, which discharges into a concrete 
rectangular channel.  Raw wastewater then flows through a mechanical 
rake/screen, and control of the rake is actuated based on ultrasonic level 
measurement immediately upstream of the mechanical rake.  Flow then passes 
through a coarse manual bar screen, where the channel then splits into two 
channels.  At this point, wastewater flows through one of the two channels, each 
equipped with a comminutor before passing through a 6” Parshall Flume (in one of 
the channels, the second channel being the bypass channel) and primary clarifier 



May 14, 2013 
Page 3 of 34 

 

Wastewater Evaluation Report_Greenfield Rev2 

flow splitter box. Raw wastewater then flows to three primary clarifiers operated in 
parallel. 
 
Primary waste sludge and scum is pumped to two aerobic digesters for digestion, 
followed by discharge to sludge drying beds for drying/dewatering and ultimate 
disposal off-site.  Sludge collected from Clarifier #1 and #2 is conveyed to Digester 
#1, and sludge collected from Clarifier #3 is conveyed to Digester#2. 
 
Primary effluent flows by gravity to a  splitter box, where flow may split between 
Oxidation Pond 1 and 2.  Flow from Oxidation Ponds 1 and 2 then go to Oxidation 
Pond 3; Oxidation Pond 2 may discharge directly to Percolation Pond 4.  Flow from 
Oxidation Pond 3 flows to Percolation Pond 5.  Finally, effluent is pumped by a 60-
HP pump station through manually maneuvered irrigation piping and is spray 
disposed on 26 acres of spray disposal fields.  Refer to Figure 1 for a depiction of 
this overall plant process.  An aerial view of the City’s WWTP is shown as Figure 2. 
Figure 3 shows the flow patterns at the oxidation and percolation ponds, and Figure 
4 shows the effluent spray disposal area.   
 
 
GREENFIELD WWTP DESIGN CRITERIA 
 
The following table (Table 1) summarizes the design parameters for the City’s 
existing wastewater treatment plant.  Unless otherwise noted, the design criteria is 
based on the Expansion Report for City of Greenfield WWTP, September 2003 (see 
Appendix B), Freitas+Freitas, and as supplemented by the June 11, 2004 Letter, 
Freitas+Freitas, regarding facility capacity factors and hydraulic and organic loading 
of the disposal ponds.    
 

Table 1.  Greenfield WWTP Design Criteria 
 

Process/Plant Criteria, Units 1.0 MGD 
CAPACITY 

2.0 MGD 
CAPACITY 

Flows and Loading ADWF, mgd 1.0 2.0 
Peak Flow, process, 
mgd 

3.0 6.0e 

Peak Hydraulic 
Flow, mgd 

5.0 10.0e, q 

BOD5, mg/L (lb/day) 240 (2,000)p 240 (4,000)p 
TSS, mg/L (lb/day) 240 (2,000)p 240 (4,000)p 

Headworks Headworks 
Channel, mgd 

0.1 to 2.5n 

Number of 
Channels, 
dimensions (inches) 

2@31”Wx32”Dl 

Chain & Rake 
MonsterTM, quantity 
(peak hydraulic 
capacity, mgd) 

1 each (3.5 mgd) 

Coarse Bar Screen, 
number 

1 



May 14, 2013 
Page 4 of 34 

 

Wastewater Evaluation Report_Greenfield Rev2 

Process/Plant Criteria, Units 1.0 MGD 
CAPACITY 

2.0 MGD 
CAPACITY 

Comminutor, mgd 0.1 to 2.5n 
Comminutor, 
quantity@HP 

2@5HP eachl 

Flow 
Measuring/Parshall 
Flume, mgd 

0.1 to 2.5 
6” Throatl, n 

Primary 
Sedimentation 

Number of Units 2@0.5 mgd 2@0.5 mgd,  
1@1.0 mgd 

Diameter, ft 2@30’ 2@30’ 
1@45’ 

Removal Rate, %SS 60a 
Effective Volume, 
ft3 

2@6,126 ft3 
 

2@6,126 ft3 
1@12,253 ft3 

Surface Loading, 
gpd/sf 

707a 

Detention Time, 
hours 

2.2b 

Weir Overflow Rate, 
gpd/LF 

5,300 

Sludge Digestion 
(aerobic) 

VSS (% of TSS) 75 
VSS Reduction, % 40 
Volume Treated Per 
Day, ft3 

347 694 

Number of Units 1 2 
Size, each unit (ft) 30’ Dia x 13.5’ Deep 
Solids Retention 
Time, days 

30 

Rotary Lobe Blower, 
HP, each unit 

10 

Blower capacity, 
cfm 

500 

Loading Rate, lb 
VSS/ft3-day 

0.04  
(0.06)l 

Sludge Drying 
(Lagoons/beds) 

Number of beds 6c, n 

Loading, lb/year 315,360d 630,720e 
Area, each bed, sf 62,500n 
Volume, ft3 125,000d, n 
Loading Rate, lb dry 
solids/SF/day 

0.006l 0.012e, n 

Loading Rate, 
lb/ft3/year 

2.52e 5.04e, n 

Oxidation Ponds Number 3 
Surface Area, Total 6.25j, 7.6k 
Depth, ft 5 
Detention Time, 
days 

5.1j, 14.9k 2.5j, 7.4k 



May 14, 2013 
Page 5 of 34 

 

Wastewater Evaluation Report_Greenfield Rev2 

Process/Plant Criteria, Units 1.0 MGD 
CAPACITY 

2.0 MGD 
CAPACITY 

BOD5 Loading Rate, 
lbs/acre-day 

200j 400j 

BOD5 Loading Rate, 
kg/acre-day 

78k 156k 
 

Aerators None 6@15 HP eachf 
Percolation Ponds Number 2 

Area, total, acres 4.21 
Depth, each, ft 5 
Percolation Rate, 
gal/acre-day 

47,850 

Application Rate, 
inches per day 

2.3 

Disposal Capacity, 
mgd 

0.2g 

Spray Disposal 
Fields 

Total Area, acres 13 26 

 Application rate, 
inches/day 
(inches/year) 

 
2.3 (70) 

 Capacity, mgd 0.812 1.62h 
    
 
aStated for original two 0.5 mgd clarifiers only. Design % Removal of BOD is not stated. 
bDetention time assumed to be based on ADWF. 
cOnly three beds were observed during February 2013 site visit. 
dNeed to verify if this is loading per bed, or total. 
eEstimated value, based on same ratio for 1.0 mgd criteria.  
fProposed in June 4, 2004 letter, but not installed. 
gIt is noted that in the June 4, 2004 letter, it was stated that the oxidation and disposal ponds had never 
been cleaned or dredged since their construction in the 1970s, and that these ponds effectively do not 
percolate (currently). 
hThis means total effluent disposal capacity is 1.8 mgd with percolation ponds and spray disposal.  See 